


Orange County Sanitation District

Mission

Protect public health and the environment by providing
effective wastewater collection, treatment, and recycling.



From the Director of Engineering

Seven years into our capital improvement program, we are seeing significant
results. Progress includes upgrades and expansion of our secondary treatment
facilities that we committed to as part of a voluntary 2004 consent decree with
the United States Environmental Protection Agency and the Regional Water
Quality Control Board to meet secondary wastewater treatment standards by
December 31, 2012. We have met all four interim consent decree deadlines,
and the remaining three are planned for an on-schedule completion.
[...]
improvement project was completed. The project consisted

of rehabilitating the trunk sewer and a small city sewer that
connects to the trunk line. By rehabilitating both sewers together,
community disruption was minimized. A liner was installed in
over a 1/2 mile of pipe to protect it from internal and external
corrosion and increase the life expectancy of the pipe by 25-30
years. Lessons learned from the Coast Trunk Sewer project in
Huntington Beach were applied during construction to this
project to expedite the work to ensure the street was completely
restored in time for the OC Marathon that occurred in May.

Dover Drive Trunk Sewer Relief
(Project No. 5-63)

'This project will replace a major trunk sewer along Dover Drive
between Irvine Avenue and Pacific Coast Highway. The project
will increase the hydraulic capacity for over one lineal mile

of the existing 1-1.75 feet diameter pipeline. The project will
involve major construction in a heavy congested section of Dover
Drive. In order to minimize impacts to the neighborhood and
commuters, we are working with the City of Newport Beach

to address concerns and plan accordingly. Final design is
scheduled for summer 2010 with construction anticipated to
begin in spring 2011.

Multi-city Projects:

Anaheim, Yorba Linda

Santa Ana River Interceptor Realignment
(Project No. 2-41)

'This project provides for the protection and relocation of the
Santa Ana River Interceptor (SARI) pipeline, currently located
within the floodplain of the Santa Ana River between Weir
Canyon Road and the county line. The project will relocate
approximately four miles of pipeline that have been impacted
by high storm water releases from Prado Dam.

'The SARI carries 42 million gallons per day of commercial
and industrial wastewater from Orange, Riverside, and

San Bernardino Counties to OCSD’s Treatment Plant No. 2.
The Santa Ana River improvements have created a potential
for higher storm water flows and increased the risk of erosion
of the existing sewer. Relocating this pipeline out of the flood
plain will eliminate the threat of damage during a large storm.

'This is a cooperative project with the County of Orange,

the Santa Ana Watershed Project Authority (SAWPA) and
OCSD. The County of Orange is currently leading the project
and OCSD and SAWPA provide technical support. An
environmental impact report was completed and the final
design review is in progress. Construction is scheduled to
begin by February 2011 with an estimated completion by
December 2012.



A four-mile segment of the Santa Ana River Interceptor pipeline will be rerouted out of the riverbed to protect
the sewer system from erosion.

Fountain Valley, Garden Grove, Westminster

Magnolia Trunk Sewer Rehabilitation
(Project No. 3-58)

This project will rehabilitate approximately five miles of

the existing Magnolia Trunk Sewer which intersects various
cities. The work will take place along Bushard and Magnolia
Streets, between Ellis and Westminster Avenues. Using the
design-build delivery method, a first for OCSD, the sewer
will be rehabilitated along with 30 manholes, one siphon,
and connections to 29 existing incoming sewer laterals.

'The procurement with a design-build firm started in 2009
and a contract was awarded in June 2010. The final design
and construction is scheduled to commence in fall 2010.

Coordination between the three cities and OCSD began
last year. Every effort is being made to ensure the needs

of the impacted groups are met throughout the project.

A community liaison has been assigned to the design-build
team to maintain communication with the public and keep
them abreast of the project as it progresses and reaches
their specific area of concern.

A2 Aq s109(oad wiaysAs uoidajo)



0CSD Capital Improvement Program FY 2009-10

Secondary treatment expansion projects at OCSD

In July 2002, the OCSD Board of Directors voted to treat

100 percent of collected wastewater to full secondary treatment
standards, allowing OCSD to produce higher-quality treated
water and increase water reclamation flows to the Orange
County Water District. This strengthens our commitment to
the residents of Orange County to provide for continued

public health and preservation of the environment through
water recycling. OCSD decided to retire its existing site-specific
ocean discharge permit and replace it with a conventional
secondary treatment discharge permit.

A consent decree was voluntarily entered into in October 2004
between OCSD, the Environmental Protection Agency, and the
Regional Water Quality Control Board that set interim effluent
limits and deadlines for completion of new secondary treatment
facilities by the agreed upon date. To be able to treat current and
future flows of wastewater to full secondary treatment standards,
four facilities need to be constructed or expanded at OCSD’s
treatment plants by December 2012.

The status of the consent decree milestone for the four
construction projects are in the adjacent table and project
descriptions are listed below.

Trickling Filter Rehabilitation and New Clarifiers
at Plant No. 1 (Project No. P1-76) — Completed

'This project was completed in 2006, 16 days ahead of the
consent decree milestone deadline of March 15, 2006.

'The project consisted of removing four trickling filters at
Reclamation Plant No. 1 and replacing them with two new
trickling filters and two new clarifiers. Also included were the
construction of a new power building to support the increased
electrical demand, as well as two effluent lines including one
to the Groundwater Replenishment System inlet structure
and one to the 5.5-foot diameter interplant pipeline. Several
junction structures were also installed to allow flexibility

of flow distribution.

'The new facility has improved the effluent quality and
allows greater capacity should additional secondary
treatment be needed.

Rehabilitation of Activated Sludge Plant
at Plant No. 2 (Project No. P2-74) — Completed

'This project rehabilitated secondary treatment facilities to
provide reliable secondary treatment. Included in the work were
replacement of major mechanical equipment items such as gates,
valves, impeller blades, and piping that had begun to fail or were
at the end of their useful life. The project also called for relining
large diameter pipes, adding odor control to the aeration basin
splitter box, installing bleach pipelines and injection points,

and replacing and upgrading instrumentation and controls.

'The project was completed in 2008, over 200 days ahead of the

January 15,2009 consent decree milestone deadline.

Project Consent Decree Milestone Due Date  Status

P1-76 ~ Complete Construction 03/15/2006 Completed

P1-102  Advertise for Construction  11/15/2006 Completed

P2-90  Advertise for Construction  01/15/2007 Completed

P2-74  Complete Construction 01/15/2009 Completed

P2-90  Complete Construction 02/15/2011 On schedule

P1-102 Complete Construction 11/15/2012 On schedule

Full Compliance with Consent Decree 12/31/2012 On schedule

Inside a new dome-covered trickling filter at Plant No. 2. Similar to the
trickling filters at Plant No. 1, modules of plastic media fill the 2-story
filters. 5.3 million sq. ft. of media surface area (enough to cover the
Staples Center six times).

Trickling Filters at Plant No. 2
(Project No. P2-90) — in Construction

'This large project expands secondary treatment facilities at

Plant No. 2 to meet secondary treatment standards. This project
includes construction of three trickling filters, a solids contact
basin, six clarifiers, odor control scrubbers, and a pump station
for additional secondary treatment capacity of 60 million gallons
of water per day. A major achievement for this project was
meeting the first consent decree milestone to complete design
and advertise for bids on schedule.

'The project is currently 92 percent complete and scheduled to
meet the February 15,2011 consent decree date. Testing and
commissioning of the facility will be completed in June 2011.



Aerial view of the new trickling filter project construction site at Plant No. 2.

New Secondary Treatment System at Plant No. 1
(Project No. P1-102) — in Construction

The project, which encompasses 12 acres of land at our
Fountain Valley plant, expands secondary treatment facilities
to meet secondary treatment standards. The project includes
construction of six aeration basins, six clarifiers, a blower
building, and return sludge and waste pumping stations.

Once completed, the project will increase secondary treatment
capacity at Plant No. 1 by 60 million gallons of water per day.
The activated sludge process was chosen as the most cost-
effective process to achieve secondary standards and allow
future water reclamation activities at Plant No. 1.

'The five-year construction project is currently 85 percent
complete and estimated to be completed in November 2011,
one year ahead of the November 15,2012 consent decree
milestone deadline. Once this project is completed, we will
be in full compliance with the consent decree.

P1-102 construction includes a new secondary effluent junction box.
The new junction box will allow the effluent from the new aeration
basin facility to combine with effluent from the existing facilities. The
pipelines in the photo are two 9-foot diameter plant effluent lines.

as>O 1e s12afoid uoisuedxa Juswieal A1epuodag



0CSD Capital Improvement Program FY 2009-10

OCSD Reclamation Plant No. 1 projects

Our Reclamation Plant No. 1 facility located in Fountain
Valley, California is currently undergoing and preparing for
construction upgrades. Plant No. 1 currently treats an average
influent wastewater flow of approximately 97 million gallons
per day. After the upgrades and secondary expansion projects,
the total design capacity of Plant No. 1 will be approximately
180 mgd.

Below are a few of the active and future construction projects.

Headworks Rehabilitation/Refurbishment
(Project No. P1-71)

This project replaced the variable frequency drive (VFD) units
for the Plant No. 1 headworks pumps, which reached the end
of their service life. The headworks pumps are critical pieces of
equipment. They move wastewater into the plant and prevent
flooding in the collection system. The VFDs control the speed
of the pump motors to accommodate various flow conditions.
'The work included the replacement of the units, cable tray clean
up, new conduit and wiring, new air conditioning units, and
minor modifications to its power building.

Construction started in August 2008. The VFDs were replaced
one at a time with the final VFD becoming operational in
April 2010. New air conditioning, miscellaneous building
modifications, and some additional voltage testing were

work components that occurred beyond the VFDs becoming
operational. Substantial completion occurred in June 2010,

with final completion scheduled for September 2010.

Inside the headworks pump room, bottom of motors.

Sludge Digester Rehabilitation
(Project No. P1-100)

The three-year project to rehabilitate ten sludge digesters

began in early 2010. The project replaces aging equipment and
improves solids handling capacity. The equipment rehabilitation
includes sludge pumping, heating, structural systems, mechanical
systems, and electrical and control systems. Once completed,
this project will help support the additional solids produced by
the new secondary activated sludge facility at Plant No. 1 that

is currently under construction.

The construction will be completed in phases to keep the
treatment plant operational. The project is scheduled for
completion in December 2013.

There are a total of 12 sludge digesters at Plant No. 1 that treat an average
of 126,000 wet tons of solids a year.

Sludge Dewatering and Odor Control
(Project No.P1-101)

As another support component of the secondary treatment
expansion at Plant No. 1, this project constructs new
dewatering and sludge thickening facilities, chemical storage
and feed facilities, centrifuges, and rehabilitates the solids
handling odor control equipment. It will also temporarily
expand sludge dewatering facilities to accommodate temporary
construction needs.

Once constructed, this project will increase the solids digestion
and dewatering capacity resulting in significant biosolids disposal
and cost savings.

'The project is currently in design with an expected three-year
construction starting in early 2012.



OCSD’s Reclamation Plant No. 1 covers 200
acres and borders Ellis Avenue, Ward Street,
Garfield Avenue, and the Santa Ana River.
The main entrance is off Ellis and the 405
Freeway. It is called the“reclamation” plant
because secondary treated wastewater
from Plant No. 1 is pumped next door to
the Orange County Water District (outlined
in red) where it is further treated for reuse.
The then reclaimed water is used for
landscaping, industrial uses, injected into
the seawater intrusion barrier or put through
the Groundwater Replenishment System for
groundwater supply. Treated wastewater
from Plant No. 2 is recycled back into the
environment to the ocean.

s139foid | "ON jue|d Uoiewe|daY ASDO

The sludge dewatering project replaces existing belt presses (pictured on left) that squeeze water from solids between rollers.
They will be replaced with centrifuges (pictured on right), large drums that spin solids to thicken and dry or “dewater.” After
dewatering the treated solids, called biosolids, they are hauled away for recycling offsite. Centrifuges produce dryer, lighter

biosolids, reducing hauling costs.



0CSD Capital Improvement Program FY 2009-10

OCSD Treatment Plant No. 2 projects

OCSD’s Treatment Plant No. 2, located in Huntington Beach,
California, is in the midst of overhauling major components
of its operation. Projects listed below include upgrades to

the facility that will help OCSD meet secondary treatment
standards. Plant No. 2 currently treats an average influent
wastewater flow of approximately 110 million gallons per day.
After the upgrades and secondary expansion projects, the total
design capacity of Plant No. 2 will be approximately 150 mgd.

Headworks Improvements
(Project No. P2-66)

The forty year-old headworks facility at Plant No. 2 is

being replaced with a new state-of-the-art system. The new
headworks project includes 14 new structures and replaces
several large pieces of process equipment: influent diversion
and metering structure, bar screens, influent pump station,
vortex grit chambers, primary influent splitter and metering
structure, ferric chloride feed facilities, headworks and trunk
line odor control facilities, screenings handling, and electrical
facilities with power equipment for all the facilities including
standby power.

'The many improvements will enable the headworks facility

to perform at an optimal level. It will significantly reduce odor
emissions by providing two-stage (biofilters and chemical)
scrubbers and it will improve the efficiencies of the solids
handling processes, as well as provide a safer work
environment for staff.

'The project is approximately 93 percent complete, and is
currently undergoing testing. Completion is expected in

early 2013.

Primary Treatment Rehabilitation/Refurbishment
and Primary Sludge Feed System Upgrade
(Project No. P2-80/P2-91)

The three-year project to replace the existing sludge pumps in
the primary treatment facilities at Plant No. 2 is now complete.
The new sludge pumps and grinders provide a more uniform
sludge to the digesters which improves digestion efficiency

and effectiveness. The project also upgraded the scum system
and rehabilitated and refurbished the concrete and steel in the
primary clarifiers.

'The replacement of the sludge pumps was required to support
the new sludge blending facility installed as part of the primary
sludge feed system upgrade project. This project, which was also
completed in June 2010, installed piping to interconnect

the primary sludge system and digester feed system.